g

CRIEAM

CONSTRUCTION RESEARCH
INSTITUTE OF MALAYSIA

Construction Research Institute of Malaysia
Makmal Kerja Raya Malaysia, Lot 8,

Tel: +603 — 9281 0800
Email; general@crearn.com.my

(CREAM),

Jalan Chan Sow Lin, 55200 Kuala Lumpur, MALAYSIA i
Fax: +603 - 9282 4800
Website: hitp://www.cream.com.my

TEST REPORT

TR

4. Lifting Anchor 2.5T -170

97.49
—(=9.94 tonne) -

After Test .
Prepared by /! g ! Approved by
Rohanlis :;l;l:l Mokhtar Bin ¥a;i s ohd Ghani
eer ! est Engineer
RsiiFs Construction Research institute EAPL -onstruction Research Institute
o1 Malaysia (CREAM) Of Malaysia (CREAM)
Report Ref. No. TR/19045/ANC/01 Page No. Page 5 of 25

This report IS NOT a Quality Assurance Cerfification and NEITHER an Endorsement Certificate. The report represents only samples received by
CREAM and fested at Makmal Kerjo Raya Malaysia. The Laboratory personnel are not involved in the sampling and selection of sample for
testing. The report is confidential and not 1o be used for advertising purposes. Reprociuction of the report is not permitted exceplin full, with
written approval from Chief Executive Officer, CREAM,




